


BOARD OF COMMISSIONERS

AGENDA

Wednesday, November 2, 2005 at 5:00 PM
08880 Overseas Hwy
Key Largo, FL. 33037

Charles Brooks Chairman

Gary Bauman Vice Chairman
Andrew Tobin Secretary-Treasure
Glenn Patton Commissioner
Claude Bullock Commissioner
Charles F. Fishburn General Manager
Thomas Dillon District Counsel

Carol Wallzer Board Clerlz

PLEASE TAKE NOTICE AND BE ADVISED, that if any interested person desires to appeal any decision of the KLWTD Board, with
respect to any matter considered at this meeting, such interested person will need a record of the proceedings, and for such purpose, may
need to ensure that a verbatim record of the proceedings is made, which record includes the testimony and evidence upon which the appeal
[...]
extent that the District approves a change order request based on a more detailed scope
of work for the Preliminary and Final Design stages.

Use or disclosure of information contained on this sheel is subject fo the restriction and disclaimer located
on the first page of this document

Mr, Charles Fishburn
30 September 2005

Page:
16/17



Mr. Charles Fishburn

ARCADIS
30 September 2005

Schedule

The previously submitted schedule for all design tasks, through Final Design, is
attached. The new start date may be approximately 65 days later than has been
identified; however, the intent to ‘fast track’ the WWTP and injection well permitting
processes will be retained. The ARCADIS/MWH team understands that the District
will carry out its review of the injection system (60% and 90%-complete) design
submittal and (90%-complete) permit submittals within the durations indicated on the

schedule.
Closing

If this revised proposal is acceptable, we will begin work upon your written
authorization.

We appreciate the opportunity to submit this revised proposal. We look forward to
working with the District. :

Sincerely,

) ARCADIS G&M, Inc.
' ///: % A /Pl[
illiam H, X ynch,
Vice President

Enclosures

Schedule B- Attachment C (Fee Schedule)
Addendum 1|

Schedule (dated Aug 10, 2005, unrevised)

Copies:

Doug Young, ARCADIS

Patrick A. Mullen, MWH Americas, Inc.

Ed Castle, WEC/ The Weiler Engineering Corporation

Use or disclosure of information contained on this sheet is subject to the restriction and disclaimer located
on the first page of this document.
Page:

17/17



'300Z /Y JO PUA 0] PESIAI SIGYDUY AG HSE)
*ApMS Amgisee asney su) pue "uBisag 1dasuoy iy efing

BBD b 0007 1AM S SIUYORY © SOPEng |FeBIDIdGLA-ORIYE ARK LYDO* L0\ HADENTESIAANGE WP ETLL &

¥ Uued jo

v 42ea,Juied uogonaeuss, jjem uonssfiurisey ¢ B i 9304

v yse] jo :o_«snEOu.m:.u:-n s8d]ases uBisep !._u._e Wwnowe Asusbunuos & Uo Peseq 51 88) DASIALY DY1 "PORIALI 88) _..w.Uwa weysig esney

*$841A95 |EDIIL0A1006 JO) 000'0ES P WE 8pN|DU| 0] RBSIAR LBDq SBY UBISep 5 sBmS - v ysE),
sSuippng sanensIUUPE pue ssa30:d aBpNIs Jo} sedues ubisep {BIMDENYuR spnpul ) ofielg pue g #Bns - v yse)
HS8 SE8U) UI PRPN|DUL JOU aIv S8B) Bu) sd-psed Asuae AiojenBen
‘S8AIAIRE | J/BURINSLOT 10} JISBAUC U) JO SLORIPUOD DUP SULIE, Y] JBpUn Bu)jijg ssusdxe-pug-slu)} U0 PASEY S 80) B30
00P'TrLS 334 NDIS30 OALYWILSE TV.L0L
]
00¥'ZrLs 05'698 034'0r8 0:8'z298 | - osr'es 058118 09548 [ 046158 DETELS DSELS 095'95+$ 08¥'088 | OZE'SLIS 008'¥ES 004
68 ££T [ 00r 289 vig 069 0l . €05 | 5¥9 bl SINOH |€jo |
008"LL5 03 [ ove'pL £7 05 9 ooL [£4 09 0z 051 55 or 0z [(AouaBunuon) ubisag weysAg esnay - 3 a6Tg
0S¢ RrS Q523 082'%% 0Z6'Lv$ 0z £ ] 05 a6 08 o 06 3] ] ER (Bunsow 3t1and yBnosa) uoneoiddy waeg Sin
' . _ . (82914195 g2 yBnouy)) ubissQ ; Bupaauibug
055'1L8 000515 O¥5'vS 015154 0 vZ 0 o8 o oL g 06 4 06 9t lyuuey pue uBiesq iom uopsolus - g abEg
DOD'SES 0% 0/6'15 DE0'EES 9 0z g 0 Sl ] 0z 9 oLl 0 [ Apryg Aungisea asnay - v abeg T WEEL
099’618 a$ 505 v 091'513 3 [ 0 0z Zl 0 0 [ [ v ¥ (aemuugreteuielnbulping) bumued
0Z5'948 0§ 002'e$ 0ZE'ELS ] [ 9 0 ¥ 09 1] 4 - 2 z uB|sog |euid P Aeululiadd - BAlD 1S
085828 005'68 0E9'SE 05'E9S [ 08 [} Svl {14 ozl 0% 06 09 5Z v uBisaq [euty g & o - (3rv) sBuapging
080°6Z$ [i] 0% 080’823 0 [} 1 ) 0 [ ¥ [ 0 vOL 0 #3UElsISSY PIg 19ERUC) - g 46MS
0Z1'884% 000 0E$ 00058 0ZL'EELS [} 0 0 Q 09t 0Z€ 08l 0Zg 0 il 0 ubige( [EUld dLmm - D 85mS
[T 0$ 000's$ OGO'ZHS [ 0 [ ] 0Z¢ 0 56 o0rZ 08 FET [}] uBisag Aeuuniald LM - 8 96835
0r5 €68 009'PLE [ Op6'893 [) ] 0 [} 0 [43 [ 9F 01 o8 0 ubiseq ideauog dmm - v eBeig TV WBEL
SINoH palewnss g uondussaq yseqng
| ooos 0058 | 0008 0053 0055 | 0OSLL [ ooor, 0009, | DOOSL | 0000Z | #ey AunoH papenuep]
_ , _ i [ | ]
o, |- atjonueg 1. e oo JeguiBuT L.E.__m._m_ Sy -
PR Tpeleg T ¥ el tedioiyd - %) ooy

1IN¥3d / NOIS3A WALSAS TI13M NOILDIMNI | SSY10 ANV NOIS3Q WILSAS ISNIY "AGNLS ISNIH
DNILLIWY3C ANV NDISIJ TIAID 31IS "NDIS3A TVNIA ANV ANVNIWITIY ‘Ld3ONOD - NOISNVAXT YILYMILSYM 1D1NLSID INIWLVINL ¥ VMILSYM OSHV1 AIM HOd

DO¥'ZPLS ILYWILST 334 3SNIJXI-ONV-IWIL SIJVINY

5002 ‘1 JsnBny pajep Jusws|ddng pur 5002 ‘01 IsnBny ¢ S00Z ‘9 AINT ‘5002 ‘91 AEW Pajep siesodold Wolp pasIAGY - - GO0Z ‘0 Jequsidag
huaws|ddng pue 1 ‘N Wnpuappy W] | "ON J8pIO ASEL

O INJWHOVYLLY - 9 31N0J3HIS



(.

BLPG SN QLA S0DE 1 HAR- GICVIEY + SODISS (LINIIALA-cEivg A LHBD 4014003} IPendnIdygn vpIIGTY b

"900Z 1140 JO pus 0] pasiabl SIAY DY Ad ¥5e3 uoreonddy mued jo vonedwod pejedicnuy “YOEA JHuied UCIIOANSULS,, jjam LUORIURISe) B SelNsse Bumuued 210 4304
"Apmg frqisee ssney sy pue 'ubiseq ideoucs iy ebeis - v wSeL JO uone|dwos Bupusd '$ad1Aiss uBISep B3 10j WNOWE ASuBBUINO0D © UG DISEY 51 58] PASIAGI Sy POEIAB) 09} UB|EST WEISKS eSney

“SODIAIEE iUy B 10} 000'0ES Ue 8pn|oul 07 pESiAB) USaq SeY uBisep 3 eBeys - v yse)
*sB IUIWPE pue d #6pn|$ 20} Se0|Aes UBISEp [RIMIBUYIE BpROUl ) 8BEIG puE g 8BRG - v yseL
NSe Bsoy] Ul 110U are sea) Buy d-yusad Aousbe Lioyenbey
“SEOIAIOG JBUOIBESJ01g/BUNINSUG] 0} 12RIU0T) &4 SO SUSIPPLIOS PUE $WII0Y 43 JOpUn Buyny stuedxa-pus-suin uo POSE] S1 &8y €10
oov'ZrIS 333 NOISTC JILVINILSS TVLOL
00P'TrLE 05¢'69¢ 0gL'ors 0/8'2E9% 057 059'1LS BaE'hS | 00O'ZtS 026'25% DEZ'6LS 05E'648 095'P518 oer'0ss DZR'GLLS 00g'rLS o
58 [ ¥Z | 00v 299 vig 069 YOI | £0% 6v5 [ SINOH 20
006’243 0% 095'€S ovZ'v1§ £Z 05 9 0oL 0z | 08 0zl DSk g5 o% 0z {AousBunuon) ubisag waisdg esnay - 5 ks
0SP'ers 0528 092'9% 0T6'L¥3 0z PE 9 05 08 i 09 oy 06 0 e] =7 {(Bunesyy 3t1and y6a.u3) UoHenddy yuuag Din
. . . \ 1 0 B 81 B 5
055'tL8 000538 0vES | Oig'lss 0 vz 0 58 or oL e 08 ¥ ) S [ssod aoe uBraoe nom vomelor -3 abers
000'SES 0% 046'LS 0E0'EES 9 JoF4 9 0 gl [ 0z 9 oLl 0 [ Apris Aungrsesd esnay - v abayg HYEEL
099'61$ 03 005'¥S 031'618 v [ 0 0z ] Y [1] 0 09 [ 7 t {+eqemunoigrabeuresqBuip|mg) Bunywiag
0Z5'018 0$ DOZ'ES 0ZE'CLS 9 51 9 0 ! B [ o 0t Zl ¥ z uBisaq |euld 'p Aveuiwidid - AT BIS
085’848 005'6% DEY'SS 0S¥'£9% [ 08 0 Shi 0z 0ZL 05 06 09 52 [ ubiseq |euld g A lisad - (3ry) sBuipping
080'92% 03 0% 080'sz$ 0 [ 0 0 Q 9 ¥9 0 0 vOL ¥ BOUEYSISSY PIY 19E5U0] - ( 85BE
0Z1'8918 0C0'0ES 00058 0ZLEELS 0 0 0 0 ogL 0ZE 09 0ZE 1 byl 0 uBiseq 1eUd dLMM - O 8Bl
000°LLLS 08 000'S$ 000'zLLS 0 [ 0 3] 0ZE 90 96 ove 08 [ 0 uB|sag Axeulwi|aid dLMM - 8 9585
ore'ees 008'FLS 03 Qr5'89% 0 i 0 [¢] 0 0 [43 ZEL i o ! ] [ ubsag 1eoU0) dIMM - ¥ 2bBlg RE
SINOH pPajRWins] ' uoenduasaq yselqng
{ ocos | oo0s 0069 | oo | 008 | 008 | COSLL [ oa0re | GOOSE ooesl | ooooz | ajey AunoH papenuos|
_ I f f _ f _ _ ]
i .\._..Gato_om.ﬁow:u‘ < - Jedoig s g K 10:......5..!. !.._.*4-...:._

LWH3d / NOISTQ WILSAS 713M NOLLOAMNI | SSVI3 GNY NOISICQ WILSAS 3ASNIY 'AQNLS ISN3Y
ONILLINNId NV NDIS30 TIAID LIS ‘NOISAA TYNIA ANY ANVNIWITEN "Ld3DNOD - NOISNVJXT HALYMILSYM 1DIY1SIQ INSWLYIHL ¥ILVMILSYM ODHYT AIN (804

00¥'ZPL$ ‘ILVINLLST 334 3SNILXI-ONV-IWIL SIAVIHY

§00Z ‘L 1snBny paiep uswwsiddng pue SO0z ‘0% 1SNBMY B S00Z ‘9 AINF ‘S00Z ‘0l AEW paiep s|esodoud woly pasiaey - - G00Z ‘0f Jequuadag
Ruawe|ddng pue | "ON WNPUIPPY YiM] | "ON JOPJQ NSEL

J INJWHIOVLLY - 83 INCIHDS



Key Largo Wastewater Treatment District

Addendum 1 and Supplement
to August 10, 2005 ARCADIS Proposai:
Proposed Engineering Services and Addendum
Assumptions on Basis of Scope and Pricing

Wastewater Treatment Plant and Injection System
Concept, Preliminary and Final Design

Introduction

The ARCADIS/MWH team was requested to provide a scope of work and pricing for the
preliminary and final design of the Key Largo WWTP. The following details the assumptions

made in scoping ahd pricing this work.

Basis of Preliminary and Final Design Data
TASK A - StagesBand C

It is assumed that this plant will be perrmtted for 2.25 million gallons per day (mgd), as a
maximum, three-month average daily {low, and that it will be constructed to build-out capacity in
a singie stage. Slight differences in the final capacity will not affect the scope/price of the work.
However, design of a plant to be constructed in more than one phase could affect the scope if

additional tankage and permitting efforts are required.

1t 15 assumed that the influent is standard domestic wastewater (as detailed in the Scope of Work)
and that no special provisions for the removal of toxics are required. It 1s assurned that alkalinity
in the influent wastewater is sufficient and that no facilittes for augmentation of alkalinity are

required.

The results of the Task A (Stage A) Concept Design and Report, and KLWTD (District)
approval, will determine the preliminary and final design critenia for the wastewater and biosolids
treatment processes. The following sections outhine the assumptions on which the estimated
design fees are based for subsequent phases of the overall project.

WWTP Liquid Stream Treatment-Process Design

The Concept Design includes a task to determine the most suitable process for wastewater
treatment. It is assumed that a headworks structure including mechanical screening and grit
removal will be required. It is assumed that these will be of the types routinely used in the State

of Florida.

it is assumed that the design will include pre-engineered Sequencing Batch Reactors (SBRs) and
that these will be pre-engineered steel tanks requiring MWH to provide only the design of the
foundations and connecting pipework. It 1s assumed that the SBRs will employ a surface or sub-
surface type mixing aeration system and that external blowers and blower building will not be
required. It is assumed that the pre-engineered SBR units will be complete with their own
instrumentation and automated (PLC-type) controls and that ARCADIS/MWH will be
responsible for the connection to these instruments and controls to the overall plant electrical and

" SCADA systems.

Addendum No. 1 Supplement
September 30, 2005



—”

Key Largo Wastewater Treatment District

It is assumed that filtration will be required to attain required TSS effluent levels (5 mg/l). 1t is
assumed that filtration would be provided using pre-engineered type systems such as disk filters,
traveling bridge filters or other standards types available through commercial vendors. It is
assumed that ARCADIS/MWH will design required structural foundation and mechanical,
electrical, I&C connections to these Oiters.

It is assumed that UV disinfection {(open channel type) will be required. It is assumed that
ARCADIS/MWH will design the required concrete structures for the UV systems based on
equipment selected in conjunction with KL WTD. It is assumed that ARCADIS/MWH will design

mechanical, electrical, [&C connections to the UV system.

It is assumed that no major chemical treatment systems would be required as part of the plant
design. However, it is assumed that a back-up chemical system for phosphorus removal and a
liquid hypochlorite system for plant wash-down and control of filamentous organisms may be

required.
Sludge/Biosolids Treatment Process Design

It 1s assumed that sludge/holding and stabilization will be required on site (to produce Class B
sludge). it assumed that this design would be based on the use of an aerobic digester. It is
assumed that this will be a steel tank structure. It is assumed that the SBR units will employ a
surface aerator system and that external blowers and/or blower building(s) will not be required. It
1s assumed that ARCADIS/MWH will design the required structural foundation and mechanical,
electrical, 1&C connections to this reactor/digester.

1t is assumed that sludge dewatering will be required but that this will be provided using a mobile
dewatering umt. ARCADIS/MWH will design the mechanical connections to the mobile unit.

Other Treatment Plant Facility Design Requirements

Pumping Facilities — It is assumed that no new influent pumping facilities would be required.
Influent pumping would be provided by the expansion of the existing vacuum pump station.
ARCADIS/MWH will design required piping connections to this pump station.

Odor Control Facilities — It is assumed that no odor control facilities will be required at the plant
headworks. This is based on the assumption that odor control will be provided as part of the

vacuum pump station.

Administration/Operations Building & lLaboratory — It is assumed that a pre-engineered metal |
building, complete with foundation, structural framing, prefinished roofing, siding, ridge vents,
roof and wall insulation, manual roll-up doors, personnel doors, ventilation fan and louvers, and
other necessary components for a complete installation shall be the design template. The building
manufacturer shall be Star, Butler, General Steel or approved equal. An estimate of the
subcontractor/vendor services has been proposed in the fee breakdown provided on Schedule B -

Attachment C for Preliminary and Final Building (A/E) Design (Task A).

Electrical/Power Supply/Generators — It 1s assumed that the existing plant power supply would
not necessarily be sufficient for the requirements of the new plant. It is assumed that increased
power feed installations (transformer, breakers, etc.) from local power lines would be required. It
is assumed that ARCADIS/MWH will design required electrical power supply systems from local
power lines. It is assumed that ARCADIS/MWH will design site power distribution and lighting

Addendum No. 1 Supplement

2
September 30, 2005



Key Largo Wastewater Treatment District

systems for the WWTP under ARCADIS/MWH scope. Power supply for existing WWTP
facilities that will remain in service will be integrated into the power supply system under
ARCADIS/MWH design at the panel level (power distribution to the vacuum PS and other
existing facilities is not included). It is uncertain whether additional back-up power (stand-by
generators) is required. For purposes of this scope, it is assumed that additional generators will

not be required.

Instrumentation/SCADA Requirements - It is assumed that SCADA will be required for
monitoring of plant instrumentation signals. It is assumed the pre-engineered SBR system will
provide its own control system. It is assumed that ARCADIS/MWH will design other wastewater
treatment plant instrumentation (within the boundaries of the WWTP site, but not including the
vacuum pump station). It is assurned that ARCADIS/MWH will integrate of wastewater

treatment plant signals (including the vacuum pump station but not necessarily including remote
off-site signals) into a centralized SCADA system for the plant. It is assumed that this system

will mainly incorporate monitoring functions with the exceptien of control functions for the SBR

units, pumps and key valve units.

CivilfSite/Roads/Drainage Requirements — The final acreage of the WWTP site has not yet been
established; however, an assumption was made that preliminary geotechnical services would be
necessary to finalize the site civil, storm water drainage design and roadway- permitting and
design. Those requirements will be finalized in the Concept Design stage of the proposed scope
of work. An estimate of the subcontractor/vendor fee is provided on Schedule B — Attachment C

(Task A, Stage C, for geotechnical services).

Landscaping Design — It was assumed that these services would be provided under the Site Civil
- Preliminary and Final Design phase of Task A (Schedule B - Attachment C). The general
landscape design components can be developed during the Concept Design stage.

Decommissioning/Disposal/Sale of Package Treatment Facilities — It is assumed that existing
package treatment facilities' will be decommissioned after commissioning of the expanded
WWTP. ARCADIS/MWH will be responsible for the outlining the phasing of this procedure.

Effluent Disposal or Reuse
TASK B — Stages A,Band C

Reuse Feasibility Study [Stage A]

It is assumed that the reuse feasibility study will be conducted with the intent to meet the
minimum requirements of Chapter 62-528 Florida Administrative Code (FAC) regulations for
Class I injection well permits and FAC Chapter 62-40B. Because reuse is required under new
South Florida Water Management District (SFWMD) Basis of Review requirements (Sec. 3.2.1)